TIKO

I WHATEVER iT TAKES
5 Set Barbell Rack
Model 845BBR

o
5 10 8 3 4 %
o . G0
5\__'\'-._’ 1 O
7 1/ | W oo R " ©
O% 1 2 1§
12 9 b3y .80 o o |k co
P " A "?‘!\\. = y e 0
& (5~ o 1/ ) -CH
L 7 -
13 6
PARTS LIST

No. Description Q'ty No. Description Q'ty
1 Upright Frame 2 8 Rivet @4*12 10
2 Cross Frame 1 9 Flat Washer @13.5*@24*2.5 8

3 Stainless Sleeve @45*2*82 10 10 Cross Pan Screw ST3.8*15 10
4 End Cap @45*2 10 11 Nut M12 4

5 Rubber Pad 165*R40*12 10 | 12 Hex Pan Bolt M12*60 4

6 Foot Pad 148*98*18 2 13 Screw M10*70 8

7 PT50*100 End Cap 2




ASSEMBLY

STEP 1
Fix 2 Upright Frame (1) and Cross Frame (2), using 4 Hex Pan Bolt M12*60 (12),4 Nut M12 (11)
and 8 Flat Washer @13.5*@24*2.5 (9). Then tighten bolts.

&
1 o)
! |
o ] O
'-?_'\l .\I'\.
L2 9 11 2 0
|I"_:1 e |
12 9 1 o * o 0
7 A g
- ‘ !
. | 5 o \
g ¥ 4 i
Lo ©
# 1L
0o :
L%
STEP 2
Fix Upright Frame (1) onto the floor or the wall,using 8 Screw M10*70(13).
7
= \ ‘. 5
i 1{0 A
" .|;|.I\.
N ©
‘0 "
et ':I.lll.
¢ § L ©
s B i 0
il 2 o \
I 2 S
4 e B
I ¥ “:’p b
a s [ ]
BT )
| : |:£} . -"&am
gy P I . 2

13 1 13



